





Item Number
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13
14
15
16
17
19
20
21
22
23
24
26
26
27
28
29
30

Part Number

Z-D20659
D21594
D23591
CAC-1011
SSN-1619-ZN
SSN-56-ZN
SS-2038-ZN
NO076027SV
CAC-327
SSF-8113-ZN
SSP-9401
SS-1215
D20272
D20273
SSF-986
A17377
SSP-7811
1000003228
TIA-4150
A14993
1000003082
438010040063
SSW-7367
SUDL-402-2
N001442
C-PU-2861
SS-391

PartsList for CPLC7060V Type 2

Description

MOTOR O/L BALLERINA
PIN MOTOR MOUNT OIL
SCREW HOLD DOWN
SPRING ELASTOMER
WASHER LOCK EXTERNAL
WASHER 1 X 11/32 X 1
NUT .313-18 WING

PUMP ASSEMBLY
BRACKET

NUT .375-16X.563 HEX
CONNECTOR BODY STRAI
PLUG PIPE GALV 1/8
BELTGUARD INSIDE P-C
BELTGUARD OUTSIDE P-
SCREW #10-16X.438 HH
PRESSURE SWITCH
ASSY NUT SLEEVE 1/4
NIPPLE CLOSE 1/2 NPT
VALVE SAFETY 150 .25
GAUGE
LABEL,WARNING
HEYCO BUSHINGS
BUSHING STRAIN RELIE
ASSY CORD MOTOR SJT
TUBE

PULLEY 6J-SEC 2.80 O
SCREW .250-20 .625 S
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Qty Required
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Item Number

31
32
33
34
36
37
38
40
41
42
46
51
56
57
59
63
64
65
201
202
203
204
205
206
207
208
209

Part Number

SUDL-9-1
SSN-613
D21581
A19715
SSF-928
SSP-7812
A17326
000000-00
C-BT-223
A00775
D29069
D23590
000000-00
LA-2832
N008806
A17038
D23194
SUDL-65
SSF-925
SSP-486
000000-00
265-16-1
SSP-505
SST-104
Z-AC-0205
Z7-D22270
SSN-1018

PartsList for CPLC7060V Type 2

Description

SCREW #8-32X.375/.34
WASHER BELLEVILLE FI

TUBE OUTLET ALUMINUM

VALVE CHECK 1/2NPT X
SCREW .313-18X.875 H
ASSY NUT SLEEVE 1/2
COVER PRESSURE SWITC
No Longer Available

BELT 6J 39.0 EFF
INSTRUCTION LABEL
WARNING LABEL
LABEL

No Longer Available
LABEL

LABEL HOT SURFACE TR
DRAIN VALVE

LABEL

KEY MOTOR SHAFT
SCREW .250-20X.875 H
PLUG PIPE 3/8 - 18 N

No Longer Available
GASKET BASE

PLUG 52MM OIL
BEARING 6205C3

CRANKCASE & CYLINDER
CRANKSHAFT MACH BALL

WASHER WAVY SPRING 2
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Qty Required
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Item Number

210
211
212
213
214
215
216
217
218
219
220
221
222
223
224
225
226
227
228
229
230
231
232
233
234
235
876

Part Number

AC-0169
265-2
SSN-1014-ZN
SSF-3039-ZN
265-6
SSF-927
265-410
CAC-207
CAC-55-1
265-19
Z-CAC-58
Z-CAC-57
Z-CAC-56-1
A20868SV
Z-CAC-4212-1
A00724
CAC-294
SSF-9821
Z-CAC-291-1
A00723
Z-CAC-4213
SSF-955
SSF-6627
265-17
SSF-935
265-18
KK-4313

PartsList for CPLC7060V Type 2

Description

SEAL OIL

FLYWHEEL 10 OD CI PO
WASHER .339/.344 1D
SCREW .313-18X.750 H
VENT FILTER

SCREW .250-20X1.125
ASSY CONNECTING ROD
PLUG PISTON PIN
PISTON MACHINE DWG 2
PIN PISTON

RING OIL

EXPANDER OIL RING
RING COMPRESSION 2.8
GASKET

ASSY VALVE PLATE
FLAPPER VALVE

PLATE RESTRICTOR
SCREW #5-40X.250 HHW
GASKET GRAPHITE
VALVE FLAPPER INTAKE
ASSY HEAD

SCREW .375-16X1.50 H
STUD SHOULDER 3/8-16
FILTER FELT

SCREW #8-32X.375 HHW
RETAINER FILTER

KIT RING 2 7/8 PUMP
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Qty Required
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PartsList for CPLC7060V Type 2

[tem Number Part Number Description Qty Required
876 KK-4275 KIT VALVE 1
876 K-0159 KIT GASKET O/L BALL 1

Page 6





